

REVIEW ARTICLE

CHOOSING ANTI-EPILEPTICS IN CHILDREN: NEVER AN EASY TASK

Simona Proteasa, Shefali Karkare

Introduction

Treating epilepsy in general is challenging at all ages because the goal of therapy is to ensure efficacy in controlling seizures over long term and to optimize patient's quality of life. In children this task is even more difficult due to need of rapidly controlling the seizures in order to avoid developmental arrest or regression and to carefully consider benefits versus side effects involved in long term use of antiepileptic drugs (AED). The purpose of this article is to summarize the progress that has been made in the field of AED pharmacokinetics and to provide the practicing pediatrician or general neurologist with a helpful tool in making an optimal decision.

General principles of AED therapy

The decision to treat a child after a first or second seizure may differ compared with an adult, due to the favorable prognosis in many pediatric epilepsy syndromes and lifestyle factors. Several AEDs are used off-label in the pediatric age range and some treatments are specific for pediatric epilepsy syndromes such as adrenocorticotrophic hormone (ACTH), steroids or a ketogenic diet. (1-6) Before deciding which AED to use several factors have to be taken into consideration:

- Pharmacodynamics, which is the study of what a drug does to the body, and pharmacokinetics, which is the study of what the body does to a drug, should be carefully reviewed before starting AED's in children, specially in polytherapy and when other co morbidities are present.
- Choice of AEDs based on seizure semiology (focal versus generalized) and a general theme for AED choice based on this distinction is summarized in Table 1. Some AEDs can be used for both partial and generalized seizures. Special precautions should be taken in using AED's that might aggravate specific type of seizures. For example, carbamazepine and oxcarbazepine can worsen generalized seizures. Lamotrigine has been reported to worsen myoclonic seizures. Tiagabine, a drug no longer used, was associated with non-convulsive status epilepticus.

Table 1: Anti-epileptic drug classification based on seizure semiology

Generalized Seizures	Focal Seizures with/ without generalization
Phenobarbital	Phenytoin
Phenytoin	Ethosuximide
Topiramate	Vigabatrin
Benzodiazepines (Status epilepticus)	Carbamazepine

Valproate	Gabapentin
Felbamate	Oxcarbazepine
Lamotrigine	Zonisamide
Levetiracetam	Levetiracetam

Classification of AED

AEDs can be classified into "old" and "new", or based on their mechanism of action and seizure semiology (focal with or without secondary generalization and generalized). In this review the AED's will be discussed in their order of discovery (summarized in Table 2).

Table 2: AED's classification based on chronologic order of discovery

Old AED's	New AED's
Acetazolamide, 1988	Vigabatrin, 1989
Carbamazepine, 1965	Lamotrigine, 1991
Clobazam, 1979	Gabapentin, 1993
Clonazepam, 1974	Piracetam, 1993
Ethosuximide, 1955	Topiramate, 1995
Phenobarbitone, 1912	Tiagabine, 1998
Phenytoin, 1938	Fosphenytoin, 1999
Primidone, 1952	Oxcarbazepine, 2000
Sodium Valproate, 1973	Pregabalin, 2004
	Zonisamide, 2005
	Rufinamide, 2007
	Eslicarbazepine, 2009
	Retigabine, 2011
	Stiripentol, 2007

First Generation AEDs

Phenobarbital (PB): It is effective, easy to use and readily available worldwide. (3,7-10). PB appears to be efficacious for every seizure type except absence seizures. It is primarily indicated for the management of generalized tonic clonic seizures (GTCS) and partial seizures. PB remains the first choice of drug in the treatment of neonatal seizures. It can be administered parenterally and is one of the third drug in the treatment of status epilepticus in children, rarely in adult. PB causes liver enzyme induction and acceleration of the metabolism of other drugs, including AEDs and a long elimination $t_{1/2}$ (1.5 days in children), allowing once-daily dosing. (7,8) The primary disadvantage of PB is its side-effect profile, more specifically its potential impact on behavior and cognition. (9,10) PB has been reported to cause osteomalacia and hypocalcemia when administered for longer than 6 months. (11,12).

Phenytoin (PHT) : PHT is indicated for the treatment of GTCS and simple partial and complex partial seizures. PHT can be administered parenterally and it is usually the second line of treatment for status epilepticus after lorazepam. (1,7,13-15) It can be used in neonates. Intravenous administration of PHT may cause venous irritation and pain, as well as thrombophlebitis. (14,15) Fosphenytoin, an ester of PHT, offers the efficacy of PHT with significantly less risks related to intravenous administration. Since PHT is a liver-enzyme inducer, it may have significant interactions with other agents, including AEDs. (7,14,15) PHT is not effective against myoclonic seizures, tonic or atonic drop attacks and absence seizures, which it may exacerbate. PHT is a strong enzyme inducer. Its pharmacokinetic profile is nonlinear elimination kinetics, thus frequent monitoring of serum levels is necessary to avoid toxicity. (1,13) PHT can cause a range of adverse effects: hypersensitivity reactions (rash, severe allergic reactions, neurologic (e.g., ataxia, diplopia, drowsiness, lethargy, sedation and encephalopathy, cerebellar atrophy) and chronic (e.g., gingival hyperplasia, hirsutism and dysmorphism) and due to its teratogenic risk should be avoided in pregnancy. Osteomalacia as well as cerebellar atrophy is a known side effect of PHT. (1,7,13-15) PHT is still one of the less sedating AEDs.

Ethosuximide (ESM): ESM is still considered a first-line treatment for absence seizures, particularly for children with childhood absence epilepsy, with only this seizures type. (16,) ESM may also be effective as adjunctive treatment for myoclonic seizures (17), drop attacks (18) , and negative myoclonus . ESM does not control GTCS. Enzyme inducers, such as PHT, PB and carbamazepine (CBZ), may accelerate the elimination of ESM, while valproic acid (VPA) inhibits its metabolism. (19) One of ESM's main advantages is its favorable side-effect profile, including the absence of cognitive impairment. Most patients tolerate ESM well, but some may experience gastrointestinal complaints (mild or severe) and drowsiness that is usually dose-related. Dizziness and headaches can occur, unclear if dose related or not. Rare idiosyncratic leukopenia, aplastic anemia, thrombocytopenia or skin rashes and psychosis.

Benzodiazepines : Benzodiazepines are known for their anxiolytic and sedative effects. Diazepam, a long-acting agent, is the first used as an anticonvulsant. (8) Clonazepam, an intermediate acting agent, as well as lorazepam and midazolam, two short-acting benzodiazepines, are used for their anticonvulsant properties. (1,20-22) Intravenous lorazepam is usually the first-line treatment for status epilepticus.

Midazolam is frequently used as an intravenous infusion for the control of refractory status epilepticus in an intensive care unit setting. Rectal diazepam is indicated in children and young adults for outpatient control of prolonged seizure or cluster. It can be used also for acute management of prolonged febrile seizure in children. Clonazepam is frequently used in the treatment of myoclonic seizures, or as an adjunct for Lennox-Gastaut syndrome (LGS), infantile spasms or drop seizures. Clobazam is used as a long-term treatment for different seizure types and may cause less sedation. (20-22) The main disadvantages for the use of benzodiazepines include sedation (less for clobazam) and the development of tolerance. Cardiovascular and respiratory function should be monitored, mainly in acute setting and with repeat administration due to its cumulative effect. (20-22)

Carbamazepine (CBZ): CBZ is a non-sedative, safe and efficacious AED and is used widely in the management of partial seizures and GTCS. Conversely, CBZ may exacerbate idiopathic generalized epilepsy and it should be avoided in patients with absence or myoclonic seizures. (5,23-27) Auto-induction of microsomal enzymes is a unique pharmacokinetic feature of CBZ. This results in an increase in clearance during the first 2 months of treatment. CBZ induces the metabolism of other AEDs, such as VPA, ESM, lamotrigine (LTG), topiramate (TPM), and zonisamide (ZNS). (5,23-25) Common adverse effects include drowsiness, nausea, diplopia or blurred vision, headache, dizziness, ataxia, mild leukopenia and hyponatremia. (22)

Valproate (VPA): VPA's major advantages include a broad spectrum of action against many seizure types and a relatively low sedative effect. VPA is considered first-line treatment for primarily generalized idiopathic seizures such as absence, generalized tonic-clonic and myoclonic seizures. (3,28,29) It has proven efficacy in the treatment of partial seizures and it is also considered effective in LGS and infantile spasms. (29) CBZ, PHT and PB may lower VPA levels significantly. Elimination of LTG, PB and ESM is markedly inhibited by VPA, resulting in significantly elevated blood levels if doses are not adjusted. VPA may also displace PHT and diazepam from protein binding sites, resulting in toxicity at therapeutic total concentrations of these drugs. (29) Common adverse effects related to VPA include a dose-related tremor, nausea, vomiting, weight gain and/or anorexia. Other side effects include drowsiness, thrombocytopenia, impaired coagulation, hyperammonemia, encephalopathy and alopecia. The most feared, although uncommon, adverse

effects include fatal hepatotoxicity (30,31) and acute hemorrhagic pancreatitis (2,3). Fatal hepatotoxicity was shown to have an incidence of 1 in 600 before the age of 3 years, particularly in children on polytherapy or with congenital metabolic disorders, mental retardation or organic brain disease. (30,31)

New or second generation AED's

Felbamate (FBM) : FBM may also be effective in the treatment of absence seizures, juvenile myoclonic epilepsy (JME), Landau Kleffner Syndrome and infantile spasms. Its primary current indication in children is for adjunctive treatment of LGS. FBM was associated with a relatively high incidence of two life-threatening adverse effects: aplastic anemia and liver failure. (32-34), The risk is estimated to be 1 in 4700. The risk of fatal hepatotoxic effects has been estimated to be 1 in 22,000, which does appear to exceed the risk associated with VPA in monotherapy. (30,31) Fatal aplastic anemia has been reported in adults only, whereas hepatotoxicity appears to have to age predilection.

Gabapentin (GBP) : GBP is effective against partial and secondarily generalized seizures, but not against primarily generalized seizures, including absence seizures. (3,24) GBP may be the AED of choice in patients with seizures and acute intermittent porphyria. (35,36) It is rarely used now in the treatment of epileptic seizure, but it is widely used for other neurological condition like neuropathic pain and fibromyalgia and possible psychiatric disorders. (36)

Lamotrigine (LTG): LTG may aggravate myoclonic seizures, particularly in JME. (6,13, 37,38) It is effective in the treatment of LGS and in children with newly diagnosed absence seizures. (39). A major limiting factor for the use of LTG is its need for slow titration schedule, particularly when fast seizure control is required; this may necessitate the use of a bridge medication, such as clonazepam, until a therapeutic dose is achieved. The metabolism of LTG is markedly accelerated by the use of inducing drugs such as PB, CBZ and PHT, and markedly inhibited by VPA. Dosing with LTG and either VPA or an inducing drug can be complicated. (37,38) LTG itself does not significantly affect the metabolism of other drugs. In children taking VPA concurrently, LTG should be introduced at a much lower dose and titrated very carefully. (37,38) The adverse effect of significant concern is a rash (37) , which can evolve into potentially lethal SJS. The association between LTG and rash, is more frequent in children. There is good evidence that the likelihood of

a rash increases with faster titration rates, especially in the presence of VPA, an inhibitor of the elimination of LTG. This observation has led to the current recommendation for very slow titration. (37,38)

Topiramate (TPM): TPM is primarily indicated in the treatment of GTCS or partial-onset seizures and in the treatment of seizures (drop attacks) associated with LGS. There is also evidence that it may potentially be useful in the treatment of infantile spasms. (28,40,41) and JME. (28,41) The most common adverse effects of TPM in children include somnolence and fatigue, problems with concentration and word finding, decreased appetite and weight loss. TPM may frequently induce or aggravate metabolic acidosis and should be administered with caution and under monitoring in patients with renal disease and those on a ketogenic diet or Zonisamide. (40) Nephrolithiasis has occurred in 1.5% of patients; hypohydrosis (decreased sweating) may also occur and can lead to hyperthermia. (41)

Vigabatrin (VGB) : VGB has emerged as a potential first-choice AED against infantile spasms, particularly in patients with tuberous sclerosis. (42) In adults is used for partial seizures. The main concern is the occurrence of irreversible visual field constriction, with bilateral optic disc pallor and subtle peripheral retinal atrophy. (5,20,42,43) This has prompted the recommendation of initial and periodic ophthalmological examinations (approximately every 3 months) in patients treated with VGB, and it has markedly limited the use of VGB beyond infantile spasms. (20,42) The most common adverse effects of VGB include fatigue, headache, drowsiness, dizziness, ataxia, tremor, depression, weight gain and hyperactivity in children.

Levetiracetam (LEV) : LEV is currently indicated for the treatment of partial seizures and has recently been approved for the treatment of myoclonic seizures in JME. There is growing evidence that LEV has a broad spectrum of action and is effective in all seizure types of idiopathic generalized epilepsy (IGE). (13,20,24,44) LEV was initially developed as a cognition-enhancing agent (i.e., a non-tropic drug) for the treatment of Alzheimer's disease and it is structurally and chemically unrelated to other AEDs. (13,20,24,44) LEV has no significant pharmacokinetic interactions with other AEDs. It is usually well tolerated and has a rather benign adverse-effect profile (20,45) . Behavioral changes such as mood changes, as well as occasional psychosis, are the main concerns.(20,45) In children behavioral changes can be controlled with concomitant administration of vitamin B6.

Table 3: AED’s dosages in children and formulations (2)

AED	Initial dose (mg/kg/day)	Maintenance dose	Daily dose
Phenobarbital	5 mg/kg/day	Same	Once or twice
Phenytoin	4-5 mg/kg/day	4-8 mg/kg/day	Twice or three-times
Ethosuximide	250-500 mg/day	15-20 mg/kg/day	Twice or three-times
Diazepam	2-5 years: 0.5 mg/kg 6-11 years: 0.3 mg/kg 12+ years 0.2 mg/kg	Same Same	Three-times
Lorazepam	0.05-0.1 mg/kg per dose	Same	NA
Clonazepam	0.01 mg/kg/day	0.1 mg/kg/day	Twice of three-times
Clobazam	0.25 mg/kg/day	1 mg/kg/day	Once or twice
Carbamazepine	5-10 mg/kg/day	15-20 mg/kg/day	Twice or three-times
Valproic acid	10-15 mg/kg/day	15-30 mg/kg/day	Twice or three-times
Felbamate	15 mg/kg/day	15-45 mg/kg/day	Twice or three-times
Topiramate	0.5-1.0 mg/kg/day	4-8 mg/kg/day	Twice
Vigabatrin	40 mg/kg	80-100 mg/kg/day (150 mg/kg/day for infantile spasms)	Twice
Levetiracetam	20 mg/kg/day	40-60 mg/day	Twice
Oxcarbazepine	8-10 mg/kg/day	20-30 mg/kg/day	Twice
Zonisamide	1-2 mg/kg/day	4-8 mg/kg/day (Max: 12mg/kg/day)	Once or twice

Oxcarbazepine (OXC): OXC is indicated for the treatment of partial seizures. There is also evidence that OXC is effective for the treatment of GTCS (38) although, like CBZ, it is contraindicated in IGE due to the potential for seizure activation. OXC may induce similar adverse effects as CBZ and has a favorable adverse-effect profile in children.(46) Recent evidence is indicative of potentially serious dermatological reactions and multiorgan hypersensitivity reactions in patients taking OXC; cases of SJS and toxic epidermal necrolysis have been reported in children and adults. In addition, hyponatremia is another concern with OXC, although in children it has been reported in less than 1%. It usually occurs within 3 months of therapy. (38,46)

Zonisamide (ZNS): ZNS is indicated in the treatment of partial seizures. It was also found to be effective in patients with LGS. (1,3,16) Common adverse effects

of ZNS include sleepiness, loss of appetite, weight loss and ataxia. Oligohydrosis (decreased sweating) and hyperthermia have been reported in pediatric patients, although many cases occurred after exposure to elevated environmental temperatures. (1,3,16)

Dosage of AED

Usual dosages of AED’s commonly used in children are summarized in Table 3.

Childhood epileptic syndromes and AED choices

In the pediatric age group, variety of epileptic syndromes have been identified and thus the treatment can be tailored accordingly.

Partial seizures : Overall, most AEDs have documented efficacy against partial seizures, and none could be shown to be more effective than any other. (3) CBZ, OXC and LEV could be considered as drugs of first choice.

Generalized tonic-clonic seizures : GTCS may occur in the context of an IGE, undetermined epilepsies without evidence of focality or focal epilepsies with rapid secondary generalization. If the patient has an IGE, the drugs of choice would be VPA, LTG or TPM because of the available evidence, and due to the possible exacerbation of seizures or epileptiform EEG abnormalities with other agents. (1,3) LEV, ZNS, CBZ or PHT, which are potentially effective, could be considered as further choices. (1,3) CBZ and PHT should be avoided if an IGE is suspected. (1,3)

Absence epilepsies: childhood & juvenile absence epilepsy: Randomized comparisons of AED treatments for absence seizures revealed no difference in efficacy between VPA and ESM. Children with absence seizures may be divided into two age categories; those under the age of 10 years and those over the age of 10 years. (1,3) Concomitant GTCS are more likely to occur after the age of 10 years in patients diagnosed with Childhood Absence Epilepsy (CAE) and are common in Juvenile Absence Epilepsy. (3) The incidence of VPA-induced fatal hepatotoxicity is highest in infants and young children, especially in combination therapy. (3) The incidence of severe hypersensitivity reaction associated with LTG also appears to be inversely age related. (3) ESM represent the drug of first choice in patients less than 10 years of age who only have absence seizures, as is usually the case in CAE. Ethosuximide does not protect against GTCS and VPA is recommended in such cases. LTG, which is also effective against absence seizures and GTCS, is quite safe in this age group and is a valuable alternative to VPA (3). It may be chosen over VPA in adolescent females.

Juvenile myoclonic epilepsy : JME is one of the most common forms of IGE, accounting for 5-10% of all epilepsies. It is best to consider IGE as a continuum of syndromes that can include GTCS, myoclonic and absence seizures in various proportions and with different ages of onset and resolution. (3) JME usually represents a lifelong condition requiring continuation of AEDs. VPA remains the drug of choice for JME. However, the side-effect profile of VPA is a concern, especially in women of childbearing age. (1,3) There is growing evidence that LEV is effective in all seizure types of IGE and is the most promising alternative to VPA of all the new AEDs. Other options include LTG, which has a much lower incidence of severe idiosyncratic reactions in adults and has few other side effects. LTG is quite effective against GTCS, but it should be kept in mind that it may aggravate myoclonic seizures.

(1,3) Inversely, clonazepam is very effective against myoclonic seizures but less effective against GTCS. TPM has been shown to be effective against GTCS in JME, but its role against myoclonic seizures remains to be established. (3)

Benign rolandic epilepsy with centro-temporal spikes: Benign rolandic epilepsy with centro-temporal spikes (BRECTS), an idiopathic localization-related epilepsy, is the most common epilepsy syndrome in children from 3-12 years of age. The syndrome is characterized by brief, simple partial, hemifacial motor seizures, frequently with associated somatosensory symptoms, which have a tendency to evolve into GTCS. Both seizures and EEG findings are potentiated by sleep. BRECTS is usually associated with excellent prognosis and outcome, although there is growing evidence that it may, at times, have a substantial impact on the child's behavior or cognition. In many cases, treatment is not necessary. Many AEDs were reported efficacious, including OXC and CZP.

Infantile spasms : Infantile spasms is a catastrophic childhood seizure disorder which require prompt diagnosis and treatment. (5,23,47) ACTH and VGB are the most effective agents in the treatment of infantile spasms, but concerns remain about the risk/benefit profiles of these drugs. (23,47) Irreversible restriction of visual fields was reported after administration of VGB, but it remains the drug of choice in infantile spasm and TS. (23,47)

Lennox-Gastaut syndrome: Seizures associated with LGS do not respond well to treatment, in particular the tonic and atonic seizures. TPM and LTG are commonly used as the drugs of first choice . FBM may be one of the most effective drugs in patients with LGS, but its side-effect profile makes it a drug of third choice. VPA can be considered a drug of second choice in these patients. Owing to the age of onset of after 2-3 years, the risk of hepatic failure from VPA is relatively low in these patients, especially in monotherapy. Benzodiazepines are also effective against all types of seizures including tonic seizures, but they can, at times, cause tonic status epilepticus. CBZ has been reported to worsen seizures in LGS and ZNS showed some promising effect. In patients with recurrent seizures after two or three initial drug trials, it is now common to try the ketogenic diet. (1,3) In a recently reported double-blind, add-on trial, rufinamide, a newly developed AED, has been shown to have good responder rates for atonic seizures in patients with

LGS. (48) Vagal nerve stimulator is also used in the treatment of astatic seizures associated with LGS. (49) Surgical intervention with corpus callosotomy can be an option in refractory cases with astatic seizures being the predominant seizures.

Landau-Kleffner Syndrome & Continuous Spike Waves of Sleep (CSWS): These two epileptic encephalopathy syndromes appear to have more similarities than differences. Both are characterized by slowing or regression of development and abnormal inter-ictal, sleep activated, epileptiform discharges on the EEG, with or without clinical seizures, in children 3-8 years of age. (3) Afflicted children have normal development before the onset of seizures. In LKS, the loss of function is primarily an acquired aphasia, while in CSWS there is a broader range of cognitive and behavioral deterioration. (3) Treatment is similar for these disorders. Seizures usually respond to various AEDs, although the challenge is the suppression of abnormal EEG activity and the improvement of cognitive regression that may often require ACTH or steroids. (3)

Neonatal seizures: Neonatal seizures have very heterogeneous underlying etiologies and can represent a symptom of any brain pathology. They are more often focal tonic or clonic-myoclonic and virtually never generalized, but a multifocal seizure in neonates can be considered the equivalent of generalized seizure in older ages. (3) PB and PHT, two of the oldest AEDs, together with a benzodiazepine, remain the first-line choices (1,3,7) , but LEV is emerging as a promising dose at this age group and with possible less side effects. Interaction between PB and PHT remain a concern at all ages but specially in infants. When neonatal seizures remain intractable, and no etiology has been identified, specific metabolic underlying etiologies requiring special treatment should be considered. Examples include pyridoxine-dependent seizures, folinic acid-dependent seizures, or glucose transporter deficiency syndrome that may respond to the ketogenic diet.

Conclusion

Treating epilepsy can be challenging for the reasons highlighted in this review. Antiepileptic medications therapy is long (usually more than 2 years) and serious and life threatening side effect can occur. We do recommend treating epilepsy in children primarily based on specific epileptic syndrome if this is possible and avoiding medications that might aggravate specific

types of seizures. Choosing the AED with least possible side effect is recommended. When polytherapy is indicated, AEDs with different mechanisms of action are indicated. We recommend clinical observation of the AEDs efficacy with frequent blood levels monitoring in the acute settings or when compliance or toxicity is suspected. In children a metabolic/genetic/oncologic cause for seizure should be suspected in the appropriate clinical setting, especially in newborn period. Unlike adults, children with epilepsy have increase chances to outgrow their symptoms, in the appropriate clinical setting. Decision of initiating or discontinuing anti-seizure medications should be done only after careful evaluation and under direct supervision of a neurologist.

References:

1. Johannessen Landmark C, Patsalos PN. Drug interactions involving the new second- and third-generation antiepileptic drugs. *Expert Rev Neurother.* 2010;10:119-140
2. Van de Vrie-Hoekstra NW, de Vries TW, van den Berg PB, Brouwer OF, de Jong-van den Berg LT. Antiepileptic drug utilization in children from 1997-2005 - a study from The Netherlands. *Eur J Clin Pharmacol.* 2008; 64: 1013-1020
3. Hadjiloizou SM, Bourgeois BF. Antiepileptic drug treatment in children. *Expert Rev Neurother.* 2007; 7: 179-193
4. Nicolai J, Aldenkamp AP, Arends J, Weber JW, Vles JS. Cognitive and behavioral effects of nocturnal epileptiform discharges in children with benign childhood epilepsy with centrotemporal spikes. *Epilepsy Behav.* 2006; 8: 56-70
5. Mackay MT, Weiss SK, Adams-Webber T, Ashwal S, Stephens D, Ballaban-Gill K, et al . Practice parameter: medical treatment of infantile spasms: report of the American Academy of Neurology and the Child Neurology Society. *Neurology.* 2004; 62: 1668-1681
6. Bourgeois BF. Chronic management of seizures in the syndromes of idiopathic generalized epilepsy. *Epilepsia.* 2003; 44 Suppl 2: 27-32
7. Painter MJ, Scher MS, Stein AD, Armatti S, Wang Z, Gardiner JC, et al. Phenobarbital compared with phenytoin for the treatment of neonatal seizures. *N Engl J Med.* 1999; 341: 485-489
8. Pellock JM, Waternberg N. New antiepileptic drugs in children: present and future. *Semin Pediatr Neurol.* 1997; 4: 9-18
9. Riva D, Devoti M. Discontinuation of phenobarbital in children: effects on neurocognitive behavior. *Pediatr Neurol.* 1996; 14: 36-40
10. Johannessen SI. Laboratory monitoring of antiepileptic drugs. In: *Antiepileptic Drugs (4th Edition).* Levy RH,

- Mattson RH, Meldrum BS (Eds). Raven Press, NY, USA, 1995: 79-187
11. Camfield CS, Chaplin S, Doyle AB, Shapiro SH, Cummings C, Camfield PR. Side effects of phenobarbital in toddlers: behavioral and cognitive aspects. *J Pediatr.* 1979; 95: 361-365
 12. Hvidberg EF, Dam M. Clinical pharmacokinetics of anticonvulsants. *Clin Pharmacokinet.* 1976; 1: 161-188
 13. Patsalos PN, Perucca E. Clinically important drug interactions in epilepsy: general features and interactions between antiepileptic drugs. *Lancet Neurol.* 2003; 2: 347-356
 14. Horn CS, Ater SB, Hurst DL. Carbamazepine-exacerbated epilepsy in children and adolescents. *Pediatr Neurol.* 1986; 2: 340-345
 15. Yaari Y, Selzer ME, Pincus JH. Phenytoin: mechanisms of its anticonvulsant action. *Ann Neurol.* 1986; 20: 171-184
 16. Wallace SJ. Myoclonus and epilepsy in childhood: a review of treatment with valproate, ethosuximide, lamotrigine and zonisamide. *Epilepsy Res.* 1998; 29: 147-154
 17. Oguni H, Uehara T, Tanaka T, Sunahara M, Hara M, Osawa M. Dramatic effect of ethosuximide on epileptic negative myoclonus: implications for the neurophysiological mechanism. *Neuropediatrics.* 1998; 29: 29-34
 18. Snead OC 3rd, Hosey LC. Treatment of epileptic falling spells with ethosuximide. *Brain Dev.* 1987; 9: 602-604
 19. Levy RH, Loiseau P, Guyot M, Blehaut HM, Tor J, Moreland TA. Stiripentol kinetics in epilepsy: nonlinearity and interactions. *Clin Pharmacol Ther.* 1984; 36: 661-669
 20. Hachad H, Ragueneau-Majlessi I, Levy RH. New antiepileptic drugs: review on drug interactions. *Ther Drug Monit.* 2002; 24: 91-103
 21. Bourgeois BF. Reducing overtreatment. *Epilepsy Res.* 2002; 52: 53-60
 22. Bourgeois BF. New antiepileptic drugs in children: which ones for which seizures? *Clin Neuropharmacol.* 2000; 23: 119-132
 23. Leppik IE, Graves N, Devinsky O. New antiepileptic medications. *Neurol Clin.* 1993; 11: 923-950
 24. French JA, Kanner AM, Bautista J, Abou-Khalil B, Browne T, Harden CL, et al. Efficacy and tolerability of the new antiepileptic drugs I: treatment of new onset epilepsy: report of the Therapeutics and Technology Assessment Subcommittee and Quality Standards Subcommittee of the American Academy of Neurology and the American Epilepsy Society. *Neurology.* 2004; 62: 1252-1260
 25. Somerville ER. Aggravation of partial seizures by antiepileptic drugs: is there evidence from clinical trials? *Neurology.* 2002; 59: 79-83
 26. Panayiotopoulos CP. Treatment of typical absence seizures and related epileptic syndromes. *Paediatr Drugs.* 2001; 3: 379-403
 27. Tecoma ES. Oxcarbazepine. *Epilepsia.* 1999; 40 Suppl 5: S37-46.
 28. Philippi H, Boor R, Reitter B. Topiramate and metabolic acidosis in infants and toddlers. *Epilepsia.* 2002; 43: 744-747
 29. Pisani F, Oteri G, Russo MF, Di Perri R, Perucca E, Richens A. The efficacy of valproate-lamotrigine comedication in refractory complex partial seizures: evidence for a pharmacodynamic interaction. *Epilepsia.* 1999; 40: 1141-1146
 30. Bourgeois BF. New antiepileptic drugs. *Curr Opin Pediatr.* 1996; 8: 543-548
 31. Bryant AE 3rd, Dreifuss FE. Valproic acid hepatic fatalities. III. U.S. experience since 1986. *Neurology.* 1996; 46: 465-469
 32. O'Neil MG, Perdun CS, Wilson MB, McGown ST, Patel S. Felbamate-associated fatal acute hepatic necrosis. *Neurology.* 1996; 46: 1457-1459
 33. Meldrum BS. Update on the mechanism of action of antiepileptic drugs. *Epilepsia.* 1996; 37 Suppl 6: S4-11
 34. Reidenberg P, Glue P, Banfield CR, Colucci RD, Meehan JW, Radwanski E, et al. Effects of felbamate on the pharmacokinetics of phenobarbital. *Clin Pharmacol Ther.* 1995; 58: 279-287
 35. Tatum WO 4th, Zachariah SB. Gabapentin treatment of seizures in acute intermittent porphyria. *Neurology.* 1995; 45: 1216-1217
 36. Andrews CO, Fischer JH. Gabapentin: a new agent for the management of epilepsy. *Ann Pharmacother.* 1994; 28: 1188-1196
 37. Culy CR, Goa KL. Lamotrigine. A review of its use in childhood epilepsy. *Paediatr Drugs.* 2000; 2: 299-330
 38. Bourgeois BF. Pharmacokinetic properties of current antiepileptic drugs: what improvements are needed? *Neurology.* 2000; 55(11 Suppl 3): S11-16
 39. Brodie MJ, Yuen AW. Lamotrigine substitution study: evidence for synergism with sodium valproate? 105 Study Group. *Epilepsy Res.* 1997; 26: 423-432
 40. Lyseng-Williamson KA, Yang LP. Topiramate: a review of its use in the treatment of epilepsy. *Drugs* 2007; 67: 2231-2256
 41. Biton V, Bourgeois BF; YTC/YTCE Study Investigators. Topiramate in patients with juvenile myoclonic epilepsy. *Arch Neurol.* 2005; 62: 1705-1708
 42. Conway M, Cubbidge RP, Hoskings SL. Visual field severity indices demonstrate dose-dependent visual loss from vigabatrin therapy. *Epilepsia.* 2008; 49: 108-116
 43. Buncic JR, Westall CA, Panton CM, Munn JR, MacKeen LD, Logan WJ. Characteristic retinal atrophy with secondary "inverse" optic atrophy identifies vigabatrin toxicity in children. *Ophthalmology.* 2004; 111: 1935-1142

44. Leppik IE, Graves N, Devinsky O. New antiepileptic medications. *Neurol Clin.* 1993; 11: 923-950
45. Glauser TA, Pellock JM, Bebin EM, Fountain NB, Ritter FJ, Jensen CM, et al. Efficacy and safety of levetiracetam in children with partial seizures: an open-label trial. *Epilepsia.* 2002; 43: 518-524
46. Hossain M, Sallas W, Gasparini M, et al. Drug-drug interaction profile of oxcarbazepine in children and adults. *Neurology.* 1999; 52(Suppl. 2): A525
47. Mackay M, Weiss S, Snead OC 3rd. Treatment of infantile spasms: an evidence-based approach. *Int Rev Neurobiol.* 2002; 49: 157-184
48. Glauser T, Kluger G, Sachdeo R, Krauss G, Perdomo C, Arroyo S.. Rufinamide for generalized seizures associated with Lennox-Gastaut syndrome. *Neurology.* 2008; 70: 1950-1958
49. Frost M, Gates J, Helmers SL, Wheless JW, Levisohn P, Tardo C, Conry JA. Vagus nerve stimulation in children with refractory seizures associated with Lennox-Gastaut syndrome. *Epilepsia.* 2001; 42: 1148-1152

From: Department of Pediatric Neurology, Long Island Jewish Medical Center, New Hyde Park, New York, USA.

Address for Correspondence: Dr Shefali Karkare, Attending Pediatric Epileptologist, Department of Pediatric Neurology, Long Island Jewish Medical Center, New Hyde Park, NY 11042, USA. Email: shk9027@gmail.com

E-published: 1st June 2013 **Art #** 34

DOI No. 10.7199/ped.oncall.2013.34



Quick Response Code
